© 00 ~N o o b~ w NP

S T N B N N S T N T N T N B e N N N N e i e =
©® N o g B~ W N P O © O N oo o~ W N L O

BEFORE THE HEARING BOARD OF THE
SOUTH COAST AIR QUALITY MANAGEMENT DISTRICT

In The Matter Of Case No. 6177-4
SOUTH COAST AIR QUALITY DECLARATION OF NEAL BOLTON,
MANAGEMENT DISTRICT, P.E.
Petitioner, Health and Safety Code § 41700, and District
Rules 402, 431.1, 3002, 203, 1150
VS.
Hearing Date: August 17 and 20, 2024
CHIQUITA CANYON, LLC, a Delaware Time: 10:00 A.M.
Corporation, Place: Santa Clarita Performing Arts
[Facility ID No. 119219] Center
College of the Canyons
Respondent. 26455 Rockwell Canyon Road

Santa Clarita, CA 91355

I, Neal Bolton, declare as follows:

1. I am of sufficient age and am competent to testify in this proceeding. | make this declaration
[...]
an overview of current circumstances, but is subject to change due to evolving conditions, needs, and directives.

2.1 Overview of the Leachate Collection System

CCL operates and maintains the landfill to prevent standing leachate and the pooling or ponding of leachate
exposed to the atmosphere throughout the facility. See SOFA Condition 24. CCL’s leachate collection and removal
system (LCRS) consists of a series of pipes constructed over a composite liner, which incorporates a high-density
polyethylene (HDPE) geomembrane and a low hydraulic conductivity layer. The liner system is designed to contain
leachate accumulated in the landfill and direct it to the LCRS. The liner system also minimizes the potential for
migration of landfill gas and increases the effectiveness of the landfill gas collection and control system (GCCS).

The landfill GCCS prevents methane surface exceedances and minimizes fugitive emissions of landfill gas.
Horizontal landfill gas collection trenches and/or vertical landfill gas extraction wells are connected to a central
header system that conveys landfill gas to the flare facility, which actively controls and destroys landfill gas. CCL
operates and maintains the LFG collection and control system, and condensate/leachate collection system with
materials capable of handling gases and/or liquids at the temperatures recorded at landfill gas wells and/or the
leachate temperatures measured. See SOFA Condition No. 27(a).

CCL is also working to modify its Title V permit to increase the landfill’s liquid storage capacity with regard to its
Landfill Gas Condensate and Leachate Collection/Storage System (Permit No. G66132, A/N 613131). See SOFA
Condition 57. The permit currently includes authorization for five condensate tanks and four leachate tanks
varying in capacity. In addition, CCL is working to obtain authorization for the Landfill Gas Condensate and
Leachate Treatment System, which includes treating hazardous liquid waste. See SOFA Condition 59.

2.2 Standard Operating Procedures for Onsite Leachate Storage

At present, leachate and condensate is accumulated at eight distinct areas across the Landfill, as shown in
Appendix A.1. Those areas include #1 Top Deck Manifold;* #2 East Perimeter (~4 frac tanks); #3 Ameresco
Condensate Tanks; #4 Leachate Collection Manifold (~1 frac tank); #6 North Perimeter (~6 frac tanks); #8 Primary
Canyon;? #7 Tank Farm (~107 frac tanks); and #9 Tank Farm (~129 frac tanks). The number of tanks is subject to
change in connection with onsite operations and in coordination with regulators.

Leachate that is characteristically hazardous is treated at #7 Tank Farm, extracted through three groupings of
collection wells: Group A, North Perimeter, and East Perimeter. The leachate in Groups B and C is not
characteristically hazardous. Group B is piped to #7 Tank Farm, and Group C is piped to both #7 Tank Farm and
#9 Tank Farm. The groupings of collection wells are piped into a network of individual and interconnected
(manifolded) frac tanks. Frac tanks containing treated landfill liquids are staged at #7 and #9 Tank Farms for off-
site transport and disposal.

21 Top Deck Manifold has been disconnected from the landfill gas collection system since approximately January 2024 and
removed from production.

3#8 Primary Canyon accumulates landfill gas condensate that is unaffected by the reaction area. However, a waste
determination was previously made for #8 Primary Canyon in accordance with Section 4.0 of this Plan and the Sampling and
Analysis Plan and associated Quality Assurance Project Plan.

2-1 August 2024



Leachate Unit Management Plan
Chiquita Canyon Landfill
Revision 2

At present, leachate or liquid condensate produced at #2 East Perimeter, #3 the Ameresco Condensate Tanks, #4
Leachate Collection Manifold, and #6 North Perimeter is transported via vacuum truck to designated tanks at
either Tank Farm #7 or Tank Farm #9 for storage. The #3 Ameresco Condensate Tanks are currently only
accumulating small volumes of knock-out condensate from landfill flaring operations. Transfer forms as shown in
Appendix A.2 are completed by the vacuum truck drivers which are submitted at the end of the day to track the
onsite inventory.

CCL is meticulously tracking the management of liquid waste from the point of generation through offsite
transport and disposal, ensuring the various waste streams are not commingled. CCL currently measures, records,
and reports the leachate temperatures within the 6-inch leachate pipes feeding into the onsite frac tanks, and at
the piping leading into the tanks at all tank farms in monthly reports in accordance with SOFA Condition 27(a).

CCL is also continuing to evaluate and implement measures to comply with tank standards such as secondary
containment and air emission controls (as applicable), to the maximum extent possible. Tank Farm #7 and #9 both
include a berm that surrounds the tank farm area and is gradually sloped to allow for any rainfall or potential
discharge to accumulate in a lined containment area. The containment area is pumped out during any rain event.

To date, approximately 100 transmitters to measure the hydrostatic level of liquids in tanks have also been
installed on all tanks in #2 East Perimeter and #6 North Perimeter and on some tanks in #7 and #9 Tank Farm:s.
Eventually transmitters will be installed on all tanks. All frac tank lids and hatches are kept closed and inspected
on a daily frequency.

CCL installed appropriately ranged differential pressure gauges on each leachate storage tank. CCL monitors and
records daily the differential pressure of each leachate tank, tank identification number, date and time of the
reading, and the personnel that conducted the reading.* CCL completed this installation, monitoring, and
recording in accordance with SOFA Condition 68 and reports to South Coast AQMD on a monthly basis.

Tanks located in #7 and #9 Tank Farms are connected under vacuum, meaning any potential emissions from the
tanks are captured and routed to the landfill gas collection system flares. As of the date of this submittal, all of
the roughly 245 frac tanks storing leachate are under vacuum.® The number of tanks can and will vary as needed
due to operational demand, cleanings, or repairs.

Vacuum is applied to the vent lines from the leachate accumulation tanks via gas wellheads in the GCCS to
maintain vacuum in the tanks and to transport leachate vapors into the GCCS to be destroyed by the Landfill Gas
(LFG) flares or thermal oxidizer. Based on progress to date, all of the leachate tanks are currently under vacuum
and connected to the GCCS.

2.3 Leachate Production Tracking

CCL currently maintains an online tracking tool known as the Leachate Dashboard. The Dashboard is currently
saved in The Response Group (TRG) - Microsoft Teams Channel for the Landfill Response Support, 7.0 Leachate
Disposal Unit. The current reporting period is Wednesday — Tuesday on a weekly basis. The data ultimately
originates from the field team dispersed around the landfill. The CCL onsite Controller compiles the data and
uploads it into the dashboard. Leachate production values are assessed for quality assurance (QA)/quality control
(QC) by having ongoing conversations with the field team to ensure the data reported in the dashboard correlates
with their operations. Leachate disposal is assessed for QA/QC via manifest reconciliation.

4 All data referenced in this plan is recorded and managed in accordance with the Data Management Plan (July 2024).
5 There are 251 frac tanks onsite total, however, 2 frac tanks are not setup for operation and 4 are undergoing repair.

2-2 August 2024



Leachate Unit Management Plan
Chiquita Canyon Landfill
Revision 2

CCL reports to South Coast Air Quality Management District (1) number of tanks in each leachate tank group; (2)
total number of leachate tanks treated; (3) weekly and year-to-date total quantity of liquid collected; (4) weekly
and year-to-date total quantity of liquid treated; and (5) estimated weekly and year-to-date total quantity of
seeping, pooling, or ponding leachate collected on a weekly basis in accordance with SOFA Condition 53.

CCLis currently working with a third-party contractor for the creation and development of the leachate production
tracking which is tentatively planned for release in the later part of September 2024.

2.3.1 Liquids Dashboard Summary

The Liquids Dashboard contains the Year-to-Date (January 2024 — present) total inventory in gallons of leachate
that CCL has produced, treated, disposed, and inventoried onsite for the monthly basis. The Dashboard also
contains the number of frac tanks and their status as well as the number of active pumps.

2.3.2 Liquids Dashboard — Monthly

The Monthly Liquids Dashboard data is updated daily. The Dashboard displays the gallons tracker per production
location and total per day disposed of at each offsite location. This information is reported as two days behind the
current date to allow for CCL to gather the applicable information.

2-3 August 2024



Leachate Unit Management Plan
Chiquita Canyon Landfill
Revision 2

3 ONSITE LEACHATE TREATMENT SYSTEM

CCL is currently treating leachate onsite in order to open up more offsite disposal outlets and is working diligently
to identify additional options.® Leachate that is characteristically hazardous is treated onsite using a granular
activated carbon (GAC) system at #7 Tank Farm and #9 Tank Farm for specific leachate waste streams. Both
systems use sand and sock filters. Currently, there are two vendors—Clean Harbors Environmental Services and
ECT2—operating the GAC treatment units on behalf of CCL. CCL currently records the quantities of leachate
collected and leachate treated onsite on a weekly basis, which is reported to the South Coast AQMD on a monthly
basis.

3.1 Overview of the Granular Activated Carbon Treatment

Leachate produced from Group A, East Perimeter, and North Perimeter is treated using a GAC system at #7 Tank
Farm and #9 Tank Farm. The GAC system can remove certain chemicals, particularly organic contaminants, from
water, as well as chemicals that produce odors. The GAC adsorbs the contaminants due to its porous qualities.
The adsorption occurs on the internal surface of activated carbon. During adsorption, liquids pass through the
porous structure of the activated carbon, diffusing the compounds to be removed to the surface of the adsorbent
media, and are retained on or within the media due to attractive forces.

The systems have been designed on the basis that each individual primary treatment train can operate at its
respective maximum capacity of 75 gallons per minute per train. The systems have a maximum design flow rate
of 150 gallons per minute and are designed to enhance the removal of volatile organic compounds (VOC) and
semi-volatile organic compounds (SVOC). The ECT2 GAC Operations and Maintenance Manual is provided as
Appendix A.3. The Process Flow Diagrams associated with each Treatment System are included as Appendix A.4
for ECT2 and Appendix A.5 Clean Harbors Environmental Services.

CCL is seeking approval to test a dissolved air flotation (DAF) system at Tank Farm #9 and a gravity clarifier in Tank
Farm #7. The DAF and clarifier systems have been installed after their respective GAC systems and are designed
to remove total dissolved solids (TDS) from the treated leachate stream. In the DAF system, contaminants will be
removed using a dissolved air-in-water solution produced by injecting air under pressure into a recycled stream
of clarified DAF effluent. Currently the solution is a mixture of proprietary coagulants, polymers, and pH
adjustment. The removal of TDS from the leachate waste stream may allow CCL to utilize additional disposal
outlets which can accept waste without TDS. The gravity clarifier also uses a mixture of proprietary coagulants,
polymers, and pH adjustment; contaminants are removed by significantly slowing fluid velocity, allowing for
gravity separation.

3.2 Spent Carbon

Carbon is changed out of the GAC system when it is no longer deemed effective via analytical results. Presently,
carbon is exchanged roughly every 5 days or every 500,000 gallons of leachate treated. GAC (and DAF/clarifier)
solids are (will be) physically removed from the treatment units and placed in a dewatering box. Each change
out produces two to three dewatering bins of media. It takes approximately 7 days of dewatering in order for

6 CCL s currently treating leachate under the immediate response exemption of RCRA and applicable state hazardous waste
regulations, and is working with local regulatory authorities to obtain conditional authorization for its onsite treatment
under the California tiered permitting system.

3-1 August 2024



Leachate Unit Management Plan
Chiquita Canyon Landfill
Revision 2

the material to be ready for disposal. The solids are then sampled and results are analyzed to determine waste
characterization and proper disposal.

3.3 Treated Leachate

Treated leachate is currently stored in designated frac tanks within Tank Farm #7 or #9. Once the leachate has
been treated, it is sampled to confirm it is below the regulatory thresholds for hazardous waste and meet the
disposal criteria of the various receiving facilities. The treated leachate is then pumped into designated tanks for
offsite disposal. Analytical reports are provided daily to the receiving facilities to confirm the treated leachate
meets acceptance criteria. Leachate that initially fails to meet offsite acceptance criteria is either retreated in
the GAC system or shipped offsite for proper disposal according to the waste characterization.

The Liquids Dashboard contains the Year-to-Date (January 2024 — Current) total inventory in gallons of leachate
that CCL has treated on a monthly basis.

3-2 August 2024



Leachate Unit Management Plan
Chiquita Canyon Landfill
Revision 2

4 WASTE CHARACTERIZATION
4.1 Waste Streams

Waste streams related to the ETLF event requiring characterization and potential offsite disposal include leachate,
condensate, tank bottoms, spent carbon media, personal protective equipment (PPE), and spill debris, as
described below.

e Leachate: As previously noted, leachate is the liquid generated from water percolating through a solid
waste disposal site. Because landfill gas condensate and leachate currently both flow into the landfill gas
system due to the subsurface reaction and increased liquid levels, there is no way to separate the two
types of liquids. Thus, for purposes of this response, landfill leachate and landfill gas condensate will
generally be addressed and referred to collectively as leachate unless otherwise specifically noted.

e Condensate: For purposes of this Plan, condensate generally refers to knock-out condensate produced in
connection with landfill flaring operations and not, for the reasons discussed above, landfill gas
condensate.’

e Tank Bottoms: The residual materials deposited (settled) at the bottom of accumulation tanks.

e Dissolved Air Flotation (DAF) / Clarifier Solids: Treatment designed to remove total dissolved solids (TDS)
from the treated leachate stream. The solids would be physically removed from the treatment tanks and
placed in a dewatering box.®

e Spent Granular Activated Carbon: Activated carbon that has reached its sorption capacity.

e PPE: Equipment or materials used in waste characterization and management, including nitrile gloves,
respirator cartridges, bailers, and miscellaneous sampling equipment.

e Spill Debris: Materials used in spill response, mainly absorbents (e.g., Oil Dri® and absorbent pillows).

4.2 Waste Characterization and Profiling

A Sampling and Analysis Plan (SAP) was developed to provide a mechanism for collecting waste characterization
data in support of the decision-making process regarding the management and disposal of waste materials. The
SAP: (1) provides the technical approach (i.e., sampling design) and rationale for waste characterization, including